



Narang Metallurgical & Spectro Services

"Reliable Accuracy, Trustworthy Quality"®

"ISO - 9001 : 2015 APPROVED LABORATORY"

1E/18, Ground Floor, Jhandewalan Extn., New Delhi-110 055

Mobile: +91 98102-68092, +91 98180-33846, Phones: 011 43587980, 45652356, 43552341

E-mail: inquiry@narangtestlabs.com, nmss22@yahoo.com, Website: www.narangtestlabs.com



ACCREDITED
Management Systems
Certification Body
MSCB-115

Party Code:

Issued to:

S9663

SUPER CREATION INTERIOR & EXTERIORS PVT. LTD.

Report No: SP142541

D NO-4-42, 1038/D,
Survey Y No. 484/492, Papargudu Nagar,
Kukatpally, Hyderabad-500072

Dt. of Issue: 02-May-2023

02-May-2023

Job Order: M23940-11/N

M23940-11/N

Dt. of Receipt: 26-Apr-2023

26-Apr-2023

Sample Desc:

SAMPLE WAS RECEIVED FOR SPECTRO TESTING

Performance Date: 2023-05-02

Performance Time: 11:24:55 AM

Job Order No.: M23940-11

Program: Fe-30-F

Description: SS RIGHT ANGLE BRACKET

Tag No: 11

Complies To: AISI - 304 SPECIFICATION.

Ref:

	C	Si	Mn	Cr	Ni	Mo	Cu	Co	V	S	P
	%	%	%	%	%	%	%	%	%	%	%
Value	0.0478	0.377	0.965	18.467	8.1000	0.0066	0.023	0.2380	0.1249	0.0035	0.0266

DIRECT SPECTRO PRINTOUT

TEST METHOD: IS: 9879-1998(R2021), JIS G1253-2013



***** END OF REPORT *****

Verified by



Authorised Signatory

- Note:
- (i) Samples are not drawn by us.
 - (ii) Description of sample is as provided by the party & total liability of our work is limited to Invoice Amount.
 - (iii) Test Samples will be disposed after 30 days of receipt.
 - (iv) This report cannot be used as an evidence in a court of law without written approval of the lab.
 - (v) Photocopy without authentication is not valid.
 - (vi) Please look for our Hologram sticker for genuine report.